
 

 

 

 

August - 2022  

 

 

 

Academy of Scientific and Innovative Research 

AcSIR Headquarters, CSIR-HRDC campus 

Sector 19, Kamla Nehru Nagar, 

Ghaziabad, U.P. – 201 002, India 

Studies in Degradation/Removal of 

Pollutants/Organics Using Cavitation 

A thesis submitted to the  

Academy of Scientific & Innovative Research  

for the award of the degree of 

DOCTOR OF PHILOSOPHY 

in  

ENGINEERING 

by 
 

Pravin B. Patil 

20EE17A26033 

Under the supervision of  

Dr. Vinay M. Bhandari 

 
CSIR- National Chemical Laboratory, Pune 

 







 
 

Acknowledgement 

 

It is my extreme pleasure to acknowledge the people who contributed directly and indirectly 

during this entire journey of PhD at CSIR-NCL. 
[...]
4. Pravin B. Patil, Pooja Thanekar, Vinay M. Bhandari, A Strategy for Complete Degradation 

of Metformin Using Vortex-Based Hydrodynamic Cavitation, Industrial and Engineering 

Chemistry Research (2022). https://doi.org/10.1021/acs.iecr.2c02519 

 

https://doi.org/10.1016/j.ultsonch.2020.105306
https://doi.org/10.1016/j.cep.2021.108485
https://doi.org/10.1016/j.cherd.2022.09.027
https://doi.org/10.1021/acs.iecr.2c02519


xix 
 

5. Pravin B. Patil and Vinay M. Bhandari. “Solvent-Assisted Cavitation for Removal of 

Ammoniacal Nitrogen”, Journal of Environmental Management 311 (2022) 114857. 

https://doi.org/10.1016/j.jenvman.2022.114857 

Patents 

1. Bhandari V. M. and Patil P. B., Solvent Assisted Cavitation for Wastewater Treatment, 

2019-INV-0055; Appl. No. 201911050122, (2019). 

2. Bhandari V. M. and Patil P. B., Solvent assisted cavitation for wastewater treatment, 2019-

INV-0055; Appl. No. 201911050122 Filing date, 12-05-2019, PCT/IN2020/051007; WO 

2021/111476 A1 (2021). 

3. Bhandari V. M.; Pooja D. Thanekar; Pravin B. Patil; Divya Dixit; Vortex Flow Based 

Cavitation for Degradation of Antibiotics and Antibacterial Agents, 2021-INV-0051, Appl. 

No. 202211019277, (2022) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

https://doi.org/10.1016/j.jenvman.2022.114857


xx 
 

Acronyms 
 

 

AC Acoustic cavitation 

AFM-IR Atomic force microscopy based infrared 

AMR Antimicrobial resistant 

ANAMMOX Anaerobic ammonium oxidation 

AOPs Advanced oxidation processes 

API Active Pharmaceutical Ingredient 

ASP Activated sludge process 

ATR-FTIR Attenuated total reflectance fourier transform infrared 

BG Brilliant green 

BMP Biomethane potential 

BOD Biological oxygen demand 

BTEX Benzene, toluene, ethylbenzene and xylene 

CANON Completely autotrophic nitrogen removal over nitrite 

CFD Computational fluid dynamics 

CIP Ciprofloxacin 

CNT Carbon nano tube 

COD Chemical oxygen demand 

DC Diclofenac 

DI Deionized water 

DM Dimethoate 

DMA Dimethylamine 

DMF Dimethylformamide 

DNA Deoxyribonucleic acid 

DOC Dissolved organic carbon 

DW Distilled water 

EA Ethyl acetate 

EAOPs Electrochemical advanced oxidation processes 



xxi 
 

EH2 Exogenous hydrogen 

ELM Emulsion liquid membranes 

FTIR Fourier transform infrared spectroscopy 

ETP Effluent treatment plant 

GAC Granular activated carbon 

GC Gas chromatography 

GO Graphene oxide 

HC Hydrodynamic cavitation 

HPLC High performance liquid chromatography 

HRMS High-resolution mass spectrometry 

HyVAB Hybrid vertical anaerobic biofilm-reactor 

IBU Ibuprofen 

IPA Isopropyl alcohol 

IR Infrared 

KI Potassium iodide 

LC-MS Liquid chromatography mass spectrometry 

LWHCR Liquid whistle hydrodynamic cavitation reactor 

MA Methylamine 

MB Methylene blue 

MBRs Membrane bioreactors 

MEK Methyl Ethyl Ketone 

MIEX Magnetic ion exchange resin 

MIRS Mid-IR spectroscopy 

MOC Material of construction 

MPN Most probable number 

MTF Metformin 

MW Molecular weight 

MWC Meter water column 

NDIR Non-dispersive infrared 

NH4-N Ammoniacal nitrogen 



xxii 
 

NIRS Near-IR spectroscopy 

OA-II Orange acid-II 

PAP para-aminophenol 

poly-DADMAC poly diallyldimethylammonium chloride 

PVA Polyvinyl alcohol 

RB13 Reactive blue 13 

RHC Rotating hydrodynamic cavitation reactor 

Rh6G Rhodamine 6G 

RO Reverse osmosis 

RO4 Reactive orange 4 

RR120 Reactive red 120 

RR180 Reactive red 180 

RSW Raw surface water 

RTD Resistance temperature detector 

SBR Sequencing batch reactor 

SDZ Sulfadiazine 

SS 316 Stainless steel 316 

TDI Textile dyeing industry 

TDS Total dissolved solids 

THMs Trihalomethanes 

TOC Total organic carbon 

USEPA United states environmental protection agency 

UV Ultraviolet 

UV-C Ultraviolet-chlorine 

WHO World health organization 

WWT Wastewater treatment 

 

 

 

 

 



xxiii 
 

Nomenclature 
 

 

C0 Initial concentration, (mg/L or ppm) 

C Final concentration, (mg/L or ppm) 

g Gravitational acceleration, m/s2 

k Rate constant, min-1 

Nc Number of passes required for treatment 

P Pressure, bar 

PE Cost of electricity per kWh, Rs. 

Q Flow Rate, liter/h 

t Time, min 

V Volume, Liter 

VG Superficial gas velocity, m/s 

W Energy dissipation rate, W 

Y Cavitational yield, mg/J 

φ Per-pass degradation factor 

∆ Pressure drop, bar 

η Efficiency of the pump 

ε Dielectric constant 

 

 

 

 

 

 

 

 

 



1 
 

 

 
Chapter – 1 

Introduction 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



2 
 

Chapter 1 

Introduction 
 

1.1 Removal/ Degradation of pollutants- Industrial wastewater treatment 
 

Water is precious to the life and in recent years its availability is getting reduced day by day 

due to the hugely increased use for human consumption, agricultural consumption and for 

industrial purpose. Due to the scarcity of water, it is imperative that methodologies for 

wastewater treatment, recycle and reuse be developed for effective removal/ degradation of 

various pollutants and intensified hydrodynamic cavitation process is one such promising 

alternative to existing methods in this regard. 

Water plays a vital role in day-to-day life. India possesses 18% of the world's population but 

accounts only 4% of the world's water sources. In India, the agricultural sector is the water 

intensive sector which requires more than ~80% of the water from useful available water 

sources. Domestic water consumption is ~10% and industrial and other sectors consume 

~10% of water. In India, industrial sector consumption is using surface water (~41%), ground 

water (~35%) and municipal water (~24%) [1]. Approximately 44 million m3/day wastewater 

gets generated from which industrial wastewater generation contributes about ~6.2 million 

m3/day [1]. Only ~25% and ~60% domestic and industrial wastewater is believed to be treated 

in India and there is a huge gap between wastewater generated and treated. Some of the 

important industry sectors that are considered water intensive are listed in Table 1.1. The 

wastewater treatment scenario worldwide and India, in particular, demands for cost effective 

and sustainable methodologies to reduce the aforementioned gap. 

Wastewater, in general, can be classified as domestic (Sewage) and industrial. The domestic 

wastewater is mostly well characterised and has a relatively known pattern for the pollutants 

with more BOD component. Thus, sewage wastewater treatment is a well-developed 

methodology across the globe and biological treatment such as Activated Sludge Process is a 

common practice. Though, cavitation can have important application in the sewage 

treatment, especially for high strength wastewaters, the scope of the present investigation 



3 
 

largely covers industrial wastewater treatment and for the efficient removal of organic 

pollutants. 

Industrial wastewater treatment is a challenging problem in recent times due to the 

occurrence of many non-biodegradable/ refractory pollutants and also for the high cost of 

treatment required to meet the pollution control norms of different states. A single effluent 

treatment method is hardly useful in effecting efficient wastewater treatment and in meeting 

the prescribed norms for BOD, COD, and specific pollutants, apart from colour. This, 

therefore, demands process integration apart from process intensification methodologies for 

techno-economical real life applications. 

A large number of methods/ technologies are available for treatment of different types of 

wastewaters for the removal of different types of pollutants. The treatment methodologies 

are broadly classified as physical, chemical, physico-chemical and biological methods of 

treatment. Further, many of these methods are employed in the primary, secondary and 

tertiary treatments in Effluent Treatment Plants (ETP). Biological methods are classified as 

aerobic and anaerobic treatments and are largely suitable for effluents having biodegradable 

pollutants and for industries such as dairy industry, fisheries, and distilleries etc. Primary 

treatment of ETP typically employs methods of physical separations such as sedimentation, 

clarification, coagulation-flocculation, membranes etc. The secondary treatment step in ETP 

is most crucial where up to 95% of the pollutant load is removed by using a variety of physico-

chemical methods of treatment such as oxidation, adsorption, membrane separations and 

modified forms of these and such methods e.g. photo-oxidation, cavitation, electro-oxidation, 

emulsion liquid membranes etc. The tertiary treatment is required typically to meet the 

desired pollution control norms for the release of treated waters or for recycle and reuse of 

the treated water. Here, methods such as Adsorption, Reverse osmosis (RO), Ion exchange 

etc. are used as a polishing step.  

Advanced oxidation processes (AOPs) are gaining attention in recent years for the 

development of newer technologies, especially for the degradation of organic pollutants, 

refractory compounds, to reduce/ eliminate secondary waste generation with complete 

mineralization. Advanced oxidation processes are defined as the processes that utilize 

oxidising agents to degrade/ oxidise complex molecules present in wastewater leading to 



4 
 

complete mineralization with final degradation products as carbon dioxide and water [1–6]. 

Advanced oxidation processes such as cavitation, photocatalytic oxidation, Fenton’s 

chemistry and chemical oxidation using ozone, hydrogen peroxide are reported widely for the 

degradation of complex compounds in wastewater, alone or in combination. There are other 

hydrothermal oxidation processes such as wet air oxidation, subcritical, critical and 

supercritical water oxidation which are also used for the degradation of complex compounds 

in wastewaters which are in recalcitrant form. However, these hydrothermal oxidation 

processes largely require pressure in the range of ~180-300 bar which makes them more 

energy intensive and techno-economically unviable for degradation of pollutants. On the 

other hand, cavitation, photocatalytic oxidation, Fenton’s chemistry and chemical oxidations 

using ozone, hydrogen peroxide can be largely carried out at ambient conditions/ mild 

conditions and hence, are preferred over hydrothermal oxidation processes. 

As an advanced oxidation process, cavitation (baring optic and particle, which are not 

common and are not considered in this work) produces hydroxyl radicals by means of 

ultrasonic irradiation or using constrictions such as orifice, venturi or vortex diode in the path 

of the fluid. A photocatalytic oxidation uses UV light/near UV/ sun light in the presence of a 

semiconductor catalyst for a generation of hydroxyl radicals while Fenton reagent produces 

hydroxyl radicals by reaction between Fe ions and hydrogen peroxide. Compared to 

cavitation, photocatalytic oxidation and Fenton reagent have limitations in terms of narrow 

pH range, sludge formation, catalyst deactivation and scalability issues. In the case of 

cavitation, hydrodynamic cavitation is more energy efficient than acoustic cavitation at a 

larger scale of operation. Hydroxyl radicals are powerful oxidizing agents having a high 

oxidation potential of 2.33 V compared to other oxidizing agents such as ozone (2.1 V) and 

hydrogen peroxide (1.8 V). It can degrade organic moieties in wastewater with faster 

degradation rates compared to conventional oxidizing agents [7–9]. In view of limitations of 

other AOPs, hydrodynamic cavitation with linear flow or vortex flow-based device alone or in 

combination with oxidizing agents looks promising alternative for degradation of a variety 

class of pollutants in wastewater treatment. 

 

 



5 
 

Table 1. 1: Water consumption and discharge by different industrial sectors of India 

Industrial sector Annual wastewater 

discharge (MCM) 

Annual water 

consumption 

(MCM) 

Proportion of water 

consumption in 

industry 

Thermal power 

plants 

270009 351574 87.87 

Engineering 15913 20199 5.05 

Paper and pulp 6957 9058 2.26 

Textile 6373 8298 2.07 

steel 3968 5166 1.29 

sugar 1497 1949 0.49 

Fertilizer 564 735 0.18 

Others 2413 3142 0.78 

Total 307292 400120 100 

Source: CSE, 2004, New Delhi 

1.2 Cavitation - Historical Advances 
 

The word cavitation was derived from the Latin word cavitas (void space or cavity). The 

phenomenon was first reported by Euler in 1756 [10] while studying machines that are in 

motion by reaction against water. Later in 1859, Besant [11] studied the dynamics of the 

collapse of a spherical cavity in a fluid. In 1894, Reynolds [12] evaluated the formation and 

collapse of vapour bubbles in boiling liquids and constricted tubes. During the First World 

War, in an attempt to develop high speed ships using a rotating marine propeller, a number 

of problems were faced such as problem of cavitation in which tiny bubbles grew in size and 

then collapsed as a result of pressure variations in the turbulent water around ships propellers 

adversely affecting the speed of ships. In this context, British physicist Lord Rayleigh [13] 

studied a mathematical model of cavitation in an incompressible fluid, that was extended 

Besant's work, and published the report in 1917 that provided an elaborate analysis of 

cavitation phenomena on the basis of formation, growth, and collapse of spherical bubbles 

near rotating impeller leading to noise, vibrations, and erosion of the surface of impeller, 

ultimately altering the performance of hydraulic devices. Subsequently, extensive studies 



6 
 

were reported on single bubble dynamics by many researchers [14–17].The experimental 

evidence of cavitation was reported in 1952 by mark Harrison [18]. Since then, scientists have 

been extensively investigating cavitation phenomena in hydraulics such as impellers, pump, 

valves, turbines etc. 

The studies prior to 1990s were largely focusing on the negative consequences of cavitation 

such as damage in the form of erosion of surfaces of hydraulics caused by cavitation. The 

research group of Lohse carried out extensive studies on the theoretical and experimental 

aspects of bubble dynamics in cavitation[19–21]. Versluis et al. [22] reported cavitation 

phenomena in the nature by conducting a study on snapping shrimp (Alpheus heterochaelis) 

which produces a very large sound during rapid closure of its snapping claws resulting in high 

velocity water jet which is used for attacking its prey. Experimental quantification by means 

of hydrophone measurements in conjunction with time controlled high-speed imaging of the 

claw closure demonstrate that the sound is emitted at the cavitation bubble collapse and not 

on claw closure. Lohse [21] carried out the experimental quantification of temperature effects 

in single and multi-bubble sonoluminescence and found temperatures of the order of >15000 

k inside single bubble sonoluminescence and 5000 k inside multi-bubbles sonoluminescence. 

The features of cavitation in the form of extreme pressure, temperature conditions at the 

point of collapse of cavities and generation of reactive oxidizing species have attracted various 

research groups across the globe to harness the horizon of cavitation in physico-chemical 

transformations. 

 

1.3 Cavitation- What, How and Why 
 

In general, cavitation is a physico-chemical process where the physical aspect of the process 

deals with the formation, growth and collapse of cavitites/microbubbles in a liquid while the 

chemical part deals with the homolytic splitting of the water molecules generating hydroxyl 

radicals- highly oxidising species which participate in the oxidation of organics. The process is 

schematically shown in Figure 1.1 



7 
 

 

Figure 1. 1: Schematic of cavitation 

Cavitation begins with nucleation followed by isothermal expansion of bubbles and after 